690 SUPERMOTO ORANGE 2007 <2007><AU, GB><9760G0>
REAR BRAKE CONTROL
4308

-
S ¢
AK
8 T @ %
f*( &@ f @ 175 mm
= o
©) 2 Z
& ? @ =@
& g
LOCTITE 243 9 B | -

Pos Part Number Description Additional Text Quantity
1 7501305004401 FOOT BRAKE LEVER CPL. 07 1.00
2 60013051000 STEP PLATE FOOT BRAKE LEVER 03 1.00
3 58605083010 SCREW TORX M5X10 05 2.00
4 0625060002 deep groove ball bearing SKF 6 2.00
5 0993026500 round wire snap ring DIN 7993 1.00
6 0912100406 AH SCREW DIN6912 M10X40 10.9 1.00
7 54630044000 COLLAR NUT M10 WS=13 1.00
8 61013052000 SPRING FOOT BRAKE LEVER 05 1.00
9 59009062019 SPECIAL SCREW M6X19 WS=8 10.9 4.00
10 0934060003 Hex. nut DIN 934 M6 2.00
11 54603069000 SWIVEL HEAD M6 FOOT BRAKE LEV. 1.00




14 54603068000 PRESSURE ROD ALU 250 '90 1.00
20 54513101044 MAIN BRAKE CYLINDER '89 1.00
21 54513038000 BRAKE CYL. PROTECTOR "BREMBO' 1.00
22 50213161000 COLLAR BUSHING 2.00
24 44011076200 Cable tie 200/4.6mm black 1.00
29 55011022100 CLAMP D=6/8MM, BLACK 1.00
30 58007017000 YDNAC-clamp 10101 (10.4MM) 300 TPI Erzbergrodeo 2.00
31 58007016101 HOSE FOR RESERVOIR 6X1,5 0.00
32 54513030044 BRAKE FLUID RESERVOIR '89 1.00
33 0014060103 HH COLLAR SCREW M 6X10 WS=8 1.00
34 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4 2.00
ADVENTURE
35 75013072000 BRAKE HOSE REAR 2007 1.00
36 50311051100 BRAKE LIGHT SWITCH REAR '98 EXC EU+AUS 1.00
37 00062030000 Brake fluid DOT5.1 0,25L 1.00
38 54513150000 REPAIR KIT PISTON 13MM 1.00




